I KA B
UN38.3 BUBEE g

UN38.3 Test Summary 812300600429438

/745 B Company information

JREEIE ¥ % 43 FR A 7] SUNWODA Electronic Co.,Ltd.
RINTTERZX AABEEARAEX BN 2 S48 1%, 2B ABKX. 2 DIX-9

AL # Floor 1,A,B.D District of Floor 2 and Floor 3 to 9 of Comprehensive Building, No.2
Consignor Yihe Road, Shilong Community, Shiyan Street, Bao'an District, Shenzhen City,
Guangdong Province, P.R. China
13823288548 xiangjing@sunwoda.com www.sunwoda.com
LR HE LB 7 H R A 7 Zhejiang Sunwoda Electronic Co. , Ltd.
S WL el 2R =LA FEM 6 111 5 -3 %, 4 #% Building 3 and building 4,
e No.T11 Yanzhou Rd., Lanjiang St.Lanxi County, Jinhua City, Zhejiang Province P.R.
Manufacturer China
13823788548 xiangjing@sunwoda.com www.sunwoda.com
RN 3 7 ) 1 ARFTBE 20 7] Shenzhen Precise Testing Technology Co .,Ltd
PSR 2 fr TR 55 % {:1 “ ﬂIL b A D52 BE % T8 & (X 4-7#) 5 — - 112 Floor
TR AL 1-5,Building 4-7,Tongfuyu Industrial Park,Aiqun Road,Shangwu Community,Shiyan
Test lab Street,Baoan District,Shenzhen,Guangdong, P.R.China
0755-234060061 gongming@ptl-global.com www.ptl-global.com
{5 E Battery information
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Rechargeable Li-ion Battery
e R A :
Type GS3SE Orzfrmal tested type G333k
PRAREE(V) 3.89 o Vi RAT:4485mAh 17.44Wh
Nominal voltage - Cdpduty/energy TYP:4575mAh 17.79Wh /"'"
i T BT B RO HE . N A
Descrint Rechm gedble Li-ion single cell / AR N
escription b L1 content R \t\\o
= attery N
= (kg) 0.0587 A A B0 IR AN R Blac &‘ N -
Mass ) Appearance plastic film shell 49/,, J
\ . ; g
A 45 B Test information 3 ) /’/\%
RS e B 5 11301 \
2 2022-12-
Original test report No. 5-22116178A0 Date of test report 2022-12-14
M BB (IR ) 55 38.3 & UNITED ST/SG/AC.10/11/Rev.7/Ame
Test standard NATIONS Manual of Tests and Criteria 38.3 nd.1
T.1 =R N T.2 BE M N
Altitude simulation Al Pasced Thermal test At Passed
T.3 #=ah A A T4 el N
Vibration A Passed Shock A it Passed
T.5 MR AE % N T.6 & N
External short circuit At Passed Crush i Passed
T SE R A T.8 5 il I, N
Overcharge Al Passed Forced discharge i Passed
38.3.3 () / 38.3.3(g) /
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¥ dh B B Sample Picture

0 50 80 70 80 90100 10 2

10 20 30 40 50 60 70 80 90100 10 20
10 20 30 4

| H!;HH)I’H H l;a\lil[]ml‘!l
Qs DL 0Z 0F OF 0S 09 0L 02 0

R A AT ferge o b
i WA ST EBAE GRIGRERE TN ST/SG/AC.10/11/ e\ mend.138.3 FrifE 22
Cor;slusion 2K'o The tested samples meet the requirements of test items of the UNITED NATIONS
Manual of Tests and CriteriaST/SG/AC.10/11/Rev.7/Amend.1 38 3
B
Remark /
%54 Signature 4 1% SR
HR% Title
flE T Vice chief engineer
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